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ZARIIAK STEELS PVT. LTD.

PVI tTD.

fAi crs.
i{W ttciJeer

Navi Mumbai 410208 Maharashtra
Phone 2 905 I 27402909

Plot No. L-20 MIDC lndustricl Tal

T.C. No. & Dt.:
!hrr^i^6 t!^ L n+

Challan No. & Dt.

Grade 10L0

1478

Milt :

9232

76-12-202L

iSW-Salem

LO-L2-2v2L

t6-72-2021
S. NO.22l3 Nosik - Dindori Rood, Mhosrul, Noshik,

Mohoroshtro 422004

Omkar Pawar Process SDAPD 1Reviewed by: ,/ Tot. Wt (M.Ton) :
Heat No. of Bundles Coll no

Mill TC No.
2626

43L432

Element c% Mn% si% P% s%

1A33335
chemi."lE;f,

Grad{
Heat No.

1010
Min%
Max%

0.08

0.13

0.30

0.60 0.2s 0.04 0.04

433336 0.11 o.42 0.082 0.011 0.003

Result

Coil No.Sa 2626
Sr.No Cha racteristic Evaluation Measurement

System
Cust. Specification /

Acceptance level
Heat No. 433336

1 / Wire Rod size 9.00 mm 9.00 mm
2 Diameter of Finish wire

Digital Micrometre

{Least count 0.001 mm) 6.88/92 mm 6.91 mm
3 Finish UTS UTM Kgfl sq.mm 38.2 Kgf/sq.mm

Core HRB / HRC 68 HRB4 Hardness
Surface

Hardness tester
HRB 7 64 HRB

5 Reduction Area % RA gauge
78 o//o

Spheroidization
o/ Microscope (1000X) Min 80% At cross sectional area on

sample after annealing 80 /o

Micro-Structure Microscope (100X) Pearlite and Ferrite Pearlite and Ferrite

6

Micro-
examina

tion
Decarb Nil No Decarb

7 Visual Defects Observation based on
naked eye

No Rusty, No Pit mark, No Damage No defect

Surface cracks status
Acid Dip, Cleaning,
magnified surface

100% of sample dipped into acid &
checked No crack

Remarks:

?ryt.'*bP:t'
ERMANAG Fo ASSUQUALITY RANCE

We here by materialthatcertify hdescribed haserern manbeen ufactu red nda withtested results tn ccordansrtisfactory ce with the ul entrem ofreqthe bove material n.to Fre fromspecificat ra edioactive J,em contaents on.minati, IAI material ussupplied 100%isby able. lifeAfter olrecycl product
ends the m aterial hould be recycled.

(L\r2t?cgg)

QAD-W-OS, Rev. ?3.06.2018

No. of bundles :

Steel Mill value

I HRC

8
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JSW STEEL LIMITED . SALEM WORKS

Works: pottaneri Village, Mecheri Post - 636 453, salem, india

oR/QA/54

v

Office: "JSW

Certificate No. :431766

Gustomer Name: Garavan Logistics Pvt. Ltd.
Cust. Address : S. no. 99/1 A Village Wavange

P

TDC NO STD-SAE 1 O1 O-SPEC

VD

Po Number:EMAIL

Po date

Packing Slip No

:23.09.2021

r710665302

- 108.96 : 1Reduction Ratio

STD

/90 _1q

Radius

Ultrasonic

Decarb Standard: SAE J419 201801

INSPECTION CERTTFICATE 3.1 ACCORD]NG TO EN $2A4:2004
Supply Condition : AS ROLLED
Remarks : '
Reference : wE HERE BY cERflFy rHAT rHE MATERAT sHrppED UNDER THrs rEsr csRTrFrcATE DrD Nor coME rN DrREcr coNTAcr wrrH ANy MERcuRy. cADMruM HEXAVALENI

CHRCMIUM CONTAINING OEVICES. FREE FROM RADIOACTIVE CONTAMINATION EMPLOYING A SINGLE BOUNDARY OF CONTAINMENT DURING THE MANUFACTURING PROCESS,TESTS.

Avg'

Date

SO No

SO Date

:21.10.2421
:40't431885

:23.09.2021

Size (mm)Heat No Grade Lensth (mm) M\L(mm) No. of Bundles No. of PCS Weiqht

sAE 1010 17.30 mm OtA 12 12 18.130 MT

JUL

it: B oom Vo/r Cu% i,r Tio/o Nb'1',, As% sb% Ca ppm

MIN

MAX t ir

0.110 I .. ll 0.0r4 Z 0.001 il.0'12 0.00r 0.004 l -: 0.002 0.002 0.002 4.a27 19

Tensile Test ( I l-{ardnsE Test

Corrd Spec.

YS UTS Eiong. RA As

Rotled

As Ouenched As Q&T Tesl

Temp

lmp,

Vslue
(min)

1 2 3

l(nflmm1 t.a
o/s

Min

-l 67 050 -

67 S30

Dislance

MIN (HRC)

MAX {HRC)

Actual (, 100 % oK
lJn"'o Etth r-"1 CN gZ Loos.?r CZ Cioser GBC Level

Soec I I I

clR1Sl i,-.. :, .:

A I C oGrain

Size

D€carb

{nrm)

Banding

(pm) Thin Thick Thin Thick Thin Tlrick Thin Thick

DOS

ullt

Actual 0.080 mm 0.50 0.00 0.00 (L 0.00

lnclusion Raling Test Standard: ASTM E45 - 18A
Macro Etch Test Standard: ASIM E381 - 1Z

Grain Size Standard: ASTM E112 -'t3
Banding Test Standard;

JSW COLOR CODE

WE CERTIFY IHAT COi{TENTS OFTHIS REPORTARE

CORRECT ANDACCIJRATEANO MEET THE BEOUIREMENTS

OF THE PURCHASE ORDERTECHNICAL D€LIVERY

CONOITION, GENEML STEET REOUIREMENTS ANOTHE

MATER!{L CERTIFICATION REOUIREMENTS

NOTE:

,I THE RESULTS RELAIES ONLY TO THE ITEM TESTED

2 CERTIFICATE SHALL NOT 8E REPRODUCED EXCEPT IN

FUU WITHOUT THE WRITTEN APPROVAI. OF ISSUING

AUTHORIry

For JSW STEEL LlN,llTED

Bandra (East). Mumbai - 400 051

TEST

I
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